Page: 1

Date: 01/22/24 at 12:51 PM

## Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569

## **Certificate of Analysis / QC Results**

Customer PO #:

Dookoaad Droducti	S8800			
Packaged Product:		OWEDS SIDITMED DOWN	ת	
_			WERS SUBLIMED POWDER	
Test		Target/UOM	Range	Result
ASSAY OF MATERIAL		>= 99.9%		99.968%
		%		
Sample ID				
Tested	01/22/24			
Tester	TBUR			
Recorded	01/22/24			
MOISTURE/HEAT LOSS		0.100	0.000 - 0.150	0.001
		%		
Sample ID				
Tested	01/22/24			
Tester	TBUR			
Recorded	01/22/24			
FINESS (% THROUGH N	MESH 200)	70.00	60.00 - 80.00	70.11
		%		
Sample ID				
Tested	01/22/24			
Tester	TBUR			
Recorded	01/22/24			
DATE OF MANUFACTURE		DD/MM/YYYY		10/18/2023
Sample ID				
Tested	01/22/24			
Tester	TBUR			
Recorded	01/22/24			
Lot # 33310	3			
<b>Made</b> 11/27				

**Quality Manager**